FORM NO. 93-0650

f

MODEL NO. 41514-50001 & UP

T

PARTS
MANUAL

\

VEHICLE

MULTI-PRO 5200

SAFETY AND INSTRUCTION DECALS

The following safety and instruction decals are installed on the machine. If any become damaged or

illegible, replace them. The decal part humbers are Ilsted below. Order replacements from your

Authorized Toro Distributor.

FAILURE 10 GEEY THE SAFETY WARNiNGS MAY RESULT I
{JURY T0 YOU OR OTHERS

THIS VEHICLE IS OF SUFFICIENT S'ZE AND WEIGHT TO CAUSE
SERIOUS INJURY [N CASE OF UFSET QR COLLIS!ON

WHILE OPERATING VEHICLE:

*READ AND UNDERSTAND OPERATOR S MANUAL
BEHIND SEAT

+DO KOTEXCEED PAYLOAD CAPACITY OF VEH:CLE AND OR
TORO ACCESSORIES QR PERNIT PASSENGER ANY PLACE ON
VEHICLE EXCEPT SEAT.

+USE HAKD HOLDS WHERE APPLICABLE

sPLACE HEAVY LOADS FORWARD OF REAR AXLE UKBALANCED
OR TOPHEAVY LOADS CAM CAUSE UPSET.

WHILE OPERATING VEHICLE:

<REMAIN SEATED AND USE BOTH HANDS FOR STEERNG

sKEEP ARMS AND LEGS WITHN VEHICLE BODY

+AVOID SUDDEN STARTS AND STOPS

+SUDDEN SHARP TURNS CAN CAUSE UPSET.

«REGULATE SPEED TO MEET ROAD A‘«DWEAWERC :

«DOKOTQ EN NT.

o|F AMALFUNCTION OCCURS, CEASE OPERATION DO NOT
OPERATE VEHICLE UNTIL CONDITION IS CORRECTED.
BEFORE LEAVING VEHICLE:

*TURN IGNITION 7O "OFF" POSITION, REMOVE KEY

+APPLY PARKING BRAKE: PARKING BRAKE IS NOT
AUTOMATICALLY APPLIED.

LOCATED

ACAUTION

«TO AVOID PEHSOP{ALIENJUHY KEEP

ALL SHIELDS

+ DISENGAGE AND SHUT QFF

ENGINE BEFORE SERVICING OR
UNCLOGGING MACHINE,

«KEEP HANDS, FEET AND CLOTHING

:

AWAY FROM POWER-DRIVEN PARTS.

TRACTION
PEDAL

FORWARD

- O
REVERSE

Part No. 87-0580: Located on
right-hand side of Dash Panel.

(@) PARKING BRAKE
1. DEPRESS BRAKE PEDAL

2.PULLLEVERTOLOCK
o

Part No. 87-0530: Located on
Dash Panel, above Brake Lock.

AVOID POSSIBLE INJURY
OR DEATH FROM A
MACHINE RUNAWAY.

DO KOt STAHT ENGINE BY
RTING ACR ARTER

CIRCUITAY 13 BYPASSED,
SIARTEM} ‘{EOH‘LYFRU‘A
OPERATOR'S SEATViTH

[ ont o
T%A‘J“H':(SS 'ONINKEUTRAL n fr f

Seat Support,
next to Throttle
Control.

Part No. 87-0430: Located
on left-hand Seat Support.

Part No. 65-3090: Located on left-hand
side of Dash Panel.

UEIHICLE SPEED

HESSUPE

Part No. 92-0479: Located

on Dash Panel, left of
ON/OFF Switch.

Part No. 87-0640: Located

ON
=3

~
OFF

&5

Part No. 41176: Located
on Dash Panel, above
Key Switch.

Part No. 87-0450: Located on top of engine.

IMPORTANT

HYDRAULIC FLUID ONLY

USE 10W40 MOTOR OIL
WHICH MEETS AP| SERVICES
SG, SFICD%EE{Q]IFICATIONS

Part No. 87-0500: Located on
top of Hydraulic Tank.

Part No. 71-3736: Located on
top of Gasoline Tank.

SPEED CONTROL

INDICATOR

INSTRUCTIONS

TO ENGAGE
1.FLIPTOC GLE SWITCH"ON®
SPEED \\ITHFOOT

"EDAL
3. PUSH "SET"BUTTONTO LOCK SPEED

T0 DISENGAGE
1, FLIP TOGGLE SV/iTCH TO "QFF

OR
2.FCRENMERGENCY STOP ACTUATE BRAKE

A CAUTION

70 AVOID ABRUPT STOP, PLACE
FOOT ON TRACTION PEDAL BEFORE
TURNING TOGGLE SWITCH OFF

Part No. 92-0480: Located on
Dash Panel, between Gauges
and ON/OFF Switch. :

A CAUTION.
# ROTATING MEMBER

Pait No. 42958: Located on left-hand Radiator Brace.

) 4

\

/

Part No. 66-1210: Located on Console Front.

MULTI 20

Part No. 41174; Localed

next to Directional
Control Valve.

S=0)0)

Part No. 87-0620: Located on Console Front.

©The TORO Company - 1995
All Rights Reserved



SEAT, SHROUDS & CONSOLE



- SEAT, SHROUDS & CONSOLE

REF PART NO. DESCRIPTION QTY
1 42559 Instruction Manual Tube . . .......... ... .. ... . .. ... 1
2 42614 Wood Screw, #10 X 3/4 . . . ... 2
3 24-7-BD FlatWasher, #10 .. ... ... ... . 2
4 42560 Tube Mounting Bracket . ........... ... ... . . ... 1
5 41813 SeatBack ................... .. ........ P 1
6 41812 SeatBottom ... ... ... 1
7 41898 Wood Screw, #10x 1-3/4" . ... ... ... .. .. e 4
8 20-26-AGD HHCS, 516 NC x1" ...... T e 8
9 24-10-BD FlatWasher, 5/16 SAE. . ... ... . . . . 42
10 42009 SeatFrame Assy .............. ... 1
11 22-12-AJD HexNut, S/ABINC .. ... 22
12 25-25-AGD Carriage Bolt, 5/16 X 3/4 . . . ... .. ... ... 4
13 92-0182 RearFender-RH. ....... ... ... 1
14 92-0183 RearFender-L.H. ............ A 1
15 20-24-AGD HHCS, 5116 NC X3/4 ... ... . . Vel 22
16 42658 Side Panel Trim ........... S R 1
17 42657 FrontPanel Trim ... ... .. ... 1
18 41998 Directional Valve Bracket ................................. [ o1
19 23-10-GD LockWasher, 5/16 . ...... ... ... ... ... ... . . . . . ... ... ... e e 18"
20 356308 Special Washer ......... e S 1.
21 42660 Side Panel-L.H. ... ... ... 1
22 93-6174 DashPanel ....... ... ... . ... .. . . . . . .. PR ¢
23 42659 SidePanel-R.H. ... ... ... .. 1
24 24-10-BD Flat Washer, 5/16 . ... .. .. e e e e e .4
25 25-25-AGD Carriage Bolt, 5/16x3/4 . ... . ... S 4
26 22-12-AJD Hex Nut, 5/ NC .. ... 4
27 93-6181 ‘Splash Guard Assembly . . .............. ... .. 2
28 92-0127 Safety Track, 8 x 10" .............. e B 2
29 42031 FrontFender Assy - R H. ... ... . 1
30 42038 FrontFenderAssy-L.H. ...... ... ... .. ................ e 1
31 20-47-AGD HHCS, 3/8 NC x 1" ... .. e e e e e e e 8
32 23-11-GD LockWasher, 3/8 .. ... .. ... . P 8
33 22-13-AJD Hex Nut, 3/ INC ... . . 8
34 20-22-AGD - HHCS,5M6 NCx1/2........ e E 2
35 42655 FrontSeatPanel ............ .. ... ... ... .......... T 1
36 92-0032 Safety Track, 6 X 10" ... ... . 2
37 92-0475 FloorEdge Trim ......... ... oo, e e e 2
38 41997 FloorPlate Trim . ... 1
39 42001 Console THM .. ... 1
40 41999 FrontConsole Wrapper . .............. . 1




N s — T ===

¥
SOIN
NSNS AT ==

puiypni P § wpmp Y

FUEL TANK & EXHAUST SYSTEM (5200)




FUEL TANK & EXHAUST SYSTEM (5200)

REF PART NO. DESCRIPTION QTY
1 41117 Fuel Cap & Gauge .............iiiiiiiiii i i i 1
2 20-26-AD HHCS, 1/ NC X 1-1/4 . . . .. e e 2
3 41994 Tank Strap . ... ... 2
4 20-3-AGD HHCS, 1/4 NC X 8/4 . . .. i 3
5 41769 Gasoline Tank . ............ . . 1
6 41995 Armaflex Strip ... ... 2
7 92-0469 Bottom Pan .. ... . 1
8 22-11-AJFD Lock Nut, 1/4 NC . . ... ... . 4
9 9900 90° St. Elbow, 1/8 Black Iron . ... ... ... 1
10 26291 Hose Barb, 1/8 MPTx1/4Barb .......... ... ... . . . . . .. 1
11 97406 HoseClamp ................ ... ... ... ... ... ... e e 4
12 42652 Fuel Line Hose . ... ... i 1
13 20-47-AGD HHCS, B/8NC x 1" (Grade 5) . . . ... oo ittt et et e e e e e e e e 1
14 24-11-AD Flat Washer, 3/8 . ........ ... .0 S 1
15 41912 Tailpipe Hanger . . ... .. . 1
16 22-13-AJFD Lock NUt, /8 NC . ... e e e e 1
17 94485 MufflerClamp .......... ... ... ... ... ... ... .... e 6
18 42040 Tailpipe Shield . . .. ... . . e 1
19 42624 Tailpipe . ........... AP e e 1
20 42622 MuUffler . .o e 1
21 9990 45° St. Elbow, 1-1/4 Black ron . . .......... . 1
22 92-0016 NIPPle, 1-1/4 X 8" . . L. 1
23 42623 Exhaust Pipe . ... 1
24 41908 Exhaust Hose . .......... .. . . . e, 1
25 26392 Hose Clamp ... ... 3
26 96609 Hose Clamp ......... .. . 2
27 42662 Oil Breather Hose, 5/8 L.D. X 14" . . . ... .. . ... . . 1
28 92-0054 Hose Clamp ...... ... .. i i e 1
29 42621 Reducer Elbow - Carb. Inlet .. ....... ... ... . . . . . . ... 1
30 92-0477 Cable Clip . ... e 1
31 42605 Metric Screw, 6 M- 1 X 16 ... ... ... e 2
32 23-9-GD LockWasher, 1/4 . ... ... . .. . . 2
33 24-9-BD Flat Washer, 1/4 S AE. ... ... . . e e e e, 2
34 41909 Airlnlet Hood . ... ... . . . . e 1
35 41906 AirCleaner Mtg. Band .. ........ ... ... .. i, 2
36 22-12-AJD Hex Nut, 5/16 NC . ... e e e e e 4
37 23-10-GD Lock Washer, 5/16 . ... ... . i ettt e et e 4
38 24-10-BD Flat Washer, 5/16 S A E. .. ......... . i, 8
39 20-24-AGD HHCS, 5/16 NC X 3/4 (Grade 5) . . .... o ittt e et e e e e e e 4
40 41904 AirCleaner . ... e e e e 1

41905 Air Cleaner Filter Element .............. ... ... . .. 1
41 41770 GasolineFilter .. .......... ... ... . . .. ... N 1
42 42020 FuelLine Hose ........... ... i e, 1
43 42653 Throttle Cable Bracket . ........... e 1
44 22-11-AJD Hex Nut, 1/4 NC . ... e e e 1
45 42661 Aircleaner Tube Assy ................... N 1
46 22-15-BJFD Lock NUt, 1/2 NF . o e e e e e e 4
47 24-13-AD FlatWasher .. ................... e e e e e e 4
48 41985 Special Washer . . ... T S e e 4
49 41782 MotorMount ................. e e e e e e e e e e e 4
50 20-91-BGD HHCS, 1/2 NF x 2-1/2" (Grade 5) . . ... e e 4
51 42643 Engme Mounting Bracket . . .. .. e 4
52 20-122-AGD HHCS, 5/8 NC x 1-3/4 (Grade 5) ................................... 4
53 22-17-AJFD Lock Nut, 5/8 NC .. ........% ... ....... e e e e e e e 4
54 34-76-AMTD . Self-Tappping Screw #8 NC x 5/8 ......... P 8
55 23-7-GD LockWasher, 3/16 .. .. ................. e 8
56 22-12-AJFD Lock Nut, 5/16 ................ e e e e e 4
57 42959 DecalPlate Assy ..................... e e it e e 1

42958 ‘Decal ............ TN e 1
58 42070 CBacking Strip . ... 4
59 42071 SArmaflex Strip .o e 4
60 42773 OllCooler.'......................; ............................. 1
61 20-29-AGD HHCS, 516 NC x 1-83/4" (Grade 5) . .. ..o v vt 4
62 42639 Shroud & CoolerBracket . . ........ci i 1
63 42656 Shroud Trim . ... e 1




REAR AXLE & BRAKES (5200



REAR AXLE & BRAKES (5200)

REF PART NO. DESCRIPTION QTY
1 23-13-GD Lock Washer, 172 . .. ... . . 10
2 22-15-BJD Hex Nut, 172 NF . 8
3 41783 U-Bolt ... 4
4 41977 Rear Axle Welded ASSY . ......... ... e 1
5 41772 Bolt-Hub Stud . . ... .. . 10
6 93-6150 Tire & Wheel ASSy .. ... . 2

93-6152 Tire (fW93-8150) . .. ... .. 2

41766 Wheel Rim (fW93-6150) ........ ... ... i 2
7 92-0014 Wheel Nut, 172 NF X680 . ... ... .. 10
8 40220 U-BOILASSY . ... e 2
9 41773 Journal & Bearing .. ... ... ... .. 1
10 20-48-BGD HHCS, 3/8 NF X 1-1/4" . . 4
11 41584 Flange YoKe . .. ... .. . 1
12 92-0066 Companion Flange . . .......... .. .. .. . . . e 1
13 41775 Brake DiSC . ... ... . 1
14 22-13-BJFD Lock Nut, 3/8 NF .. ... 4
15 22-15-AJFD Lock Nut, 1/2 NC . ... . 4
16 41986 Brake Brikt. Assy (R.H.) . ... .. 1
17 20-95-AGD HHCS, 172 NC X 3-1/2" . 2
18 41985 Special Washer ......... ... .. . .. 4
19 41782 Rubber Motor Mount . ... . ... ... . .. . . 2
20 24-13-AD FlatWasher, 172 . ... ... 6
21 22-15-AJD Hex Nut, 172 NC ... 2
22 20-89-AGD HHCS, 1/2NCx2" . ...................... P 2
23 20-92-AGD HHCS, 172 NC X 2-3/4" . . e 2
24 41758 Piston Motor .. ... ... . 1

42595 MotorShaftSeal .. ...... ... ... ... . . 1
25 20-49-AGD HHCS,3/BNC X 1-1/2 .. . e e 1
26 22-13-AJD Hex Nut, 3/8 NC ... 1
27 41989 Brake Brkt. Assy. (L.H.) ........................ P 1
28 41721 Extension Spring . ... ... 1
29 22-12-BJD Hex Nut, 5/16 NF ... 2
30 356308 Special Washer ........... ... . . 2
31 41847 CompPression SPriNg . .. ... .ot 1
32 31506 Brake Assy - Caliper . ... ... 1

31689 Brake Pad .. ....... ... .. . 2
33 40258 Clevis Pin, 5/16 . . ... 2
34 41991 Brake Clevis ASSY .. ...ttt 1
35 28-18-D Cotter Pin, 1/8 X 1" ... 1
36 42726 SPHNG LiNK . ..o 1
37 41845 Brake Cable ASSY . ........ ..ot 1
38 41979 Motor Mounting ASSY . ... ... o 1







FRONT AXLE (5200)

REF PART NO. DESCRIPTION QTY
1 22-18-BJLD HexSlotted Nut, 3/4 NF . . ... ... . . . . 2
2 28-20-C Cotter Pin, 178 x 1-1/2" . . ... 2
3 358042 FlatWasher .. ... .. .. . . 2
4 42329 Tire&Wheel Assy ............ ... . . 2

42330 Tire (fW42329) . ... ... 1

41169 Wheel Rim (fW42329) ... ... . ... ... 1
5 40438 DustCap (W 40085) . . ... . . 1
6 40085 HUD ASSY ..o 2
7 92-0014 Cone (fW40085) ....... ... ... . . 2
8 40439 Cup(fWd0085) . ... ... .. 2
9 41321 Seal (fWA40085) .. ... ... . 1
10 361011 Grease Fiting ........... ... ... . . . 4
11 539048 Special Plug . ... ... 4
12 728062 KingPinBearing . ............. . . . . 4
13 40081 KiNg Pin 2
14 93-6162 Yoke Assy (R.H.) ... o 1
15 20-88-BGD HHCS, 122 NF X 1-3/4 . . e 1
16 29-199-C Spring Pin, 14 X 2" . 2
17 24-13-AD FlatWasher ... .. ... .. 6
18 22-15-BJFD Lock Nut, 172 NF .. 2
19 522087 Rod ENd ... 3
20 22-15-BJKD Jam Nut, 12 NF ... 3
21 93-6156 Steering Tube . .. ... .. 1
22 307358 ThrustBearing ......... ... ... . . 2
23 20-51-AGD HHCS,3/8NCx2(Grade5) ......... ... .. ... . . 8
24 23-13-GD Lock Washer, 172 ... ... .. 1
25 22-15-BJD HexNut, 1/2NF ... ... ... ... ... ... ... . ... ... ... e 1
26 93-6159 FrontAxle Assembly .. ... ... ... .. 1
27 42599 Shoulder Bolt .. ........... ... . . 6
28 42588 Spring-Leaf ... ... 2

42589 Spring Busing (fwW42588) ... ... . ... ... .. ... AR
29 42576 Shackle-Inside ............. . ... ... 2
30 42592 Bushing-Shackle ............ ... . . . . . . . 2
31 42574 Shackle-Outside . ....... ... ... . . . 2
32 24-14-AD FlatWasher, 9/16 . . .. ... ... .. 8
33 23-12-GD LockWasher, 7/16 . .. ... ... . 6
34 22-14-AJD HexNut, 716 NC . ... 6
35 22-13-AJFD Lock Nut, 3/8 NC . ... 8
36 42575 Plate - SPriNg . .. ... 2
37 92-3978 Hydraulic Cylinder Assembly . ........... .. ... ... .. ... . . . . . 1
38 20-91-BGD HHCS<1/2NF x2-1/2" (Grade 5) . ...........c. o, 1
39 93-6163 Yoke Assy (L.H.) .. ... o 1
40 93-6161 Washer-Delrin . ......................... e 8
41 87-3470 Rubber Bumper ............. .. .. 2

48-7960 Hexnut . .. 2

23-12-GD Lock Washer ... ... 2




10



DRIVE LINKAGE (5200)

REF PART NO. DESCRIPTION QTY
1 92-0460 ArmAssembly ......................... e 2
361011 Grease Fitting (f/w 92-0460) . ... ........ ... .0t 2
2 92-0465 Spring Retainer . ........... .. . . . . 4
3 92-0417 Extension Spring ... ... ... . 2
4 1049-P Clevis Pin, 8/8 X 1-5/8" . . . .. .. . 2
5 28-22-D Cotter Pin, 1/8 X 2-1/2" . . . .. 1
6 92-0457 Neutral Mounting Bracket . .. ......... .. ... ... .. ... 1
7 92-0467 HHCS 10 MM X 90 MM .. ... 2
8 24-11-AD Flatwasher, 3/8 ........ e e e e e 2
9 23-12-GD Lock Washer, 7/16 . .. ... e, 2
10 92-0466 Spacer. Tube, 1" O.D. X 11/16" . ... ... .. .. . 2
11 20-3-AGD HHCS, 1/4 NC X 3/4" . . .. . e 2
12 20-51-BGD HHCS, 3/8 NF X 2" . . .. e 2
13 92-0455 Bearing, 3/4 O.D. Delrin .. ........ ... .. . 2
14 22-13-BJKD HexJdam Nut, 3/8 NF . .. .. ... ... . 5
15 22-11-AJFD Lock Nut, 1/4 NC . . .. . 2
16 41704 Ball Joint . ... .. 1
17 24-9-BD Flatwasher, 1/4 S. A E. . ... . . . . .. 4
18 92-0454 Control Plate . . ... .. 1
19 22-13-BJFD Lock NUt, 3/8 NF . .. . 1
20 21-98-AGOD Mach. Screw, #10 NC X 5/8" .. .. ... . . .. 2
21 92-0453 TeflonPlate ...................... e e e e e 1
22 23-7-GD . Lock Washer, #10 .. ... ... . i 4
23 22-9-AJD Hex Nut, #10 NC . .. .. 5
24 92-0451 Linkage Control Rod . . ... ... i 1
25 42841 Knob-Brake Lock .. ........ ... 1
26 42858 Release Rod Assembly . ............. ... . .. . . i, 1
27 41845 Brake Cable Assembly .. ....... ... ... ... .. .. . .. 1
28 40258 Yoke PINASSY .. ... ..., et et 2
29 24-10-BD Flatwasher, 5/16 . .. ... .. ... . . . 4
30 92-0483 Notcheed Brake Lock . ... ... e e e e e e 1
31 41723 PUSh-ONn RiNg ... ... 2
32 28-18-D Cotter Pin, 1/8 X 1" . . 3
33 41959 Locking Assembly .. ..... ... ... ... 1
34 24-11-BD Flatwasher, 3/8 S AAE. . ... ... .. .. . 16
35 142834 ClevisPinAssembly .. ...... ... .. . . . i, 1
36 20-24-AGD HHCS, 5/16 NC X B/4" . . ... e e e e 3
37 92-0450 PivotPinBracket ................ccouo. ... e et e 1
38 23-10-GD Lock Washer, 5/16 . .. ... . i 3
39 22-12-AJD Hex NUt, 516 NC . . .. ... e, 5
40 28-10-D Cotter Pin, 3/82 X 1" . . .. 1
41 92-0446 Traction Pedal Assembly . ...... ... ... .. ... .. . ..., 1
92-0430 Ailite Bearing (ffW92-0448) . . . ... ... ... i 2
71-0440 Pedal Abrasive - front (8" X 11%) . ... ittt 1
71-0450 Pedal Abrasive - rear (2-5/8" X 1-5/8") . ... .. ... .t 1
42 22-13-AJD Hex Nut, 3/8NC .......... e e e e e e e e e e 6
43 20-57-AGD HHCS, 8/8 NC x 3-1/2" . . . . 1
44 22-15-BJKD HexdJam Nut, 1/2 NF .. ... .. . 1
45 21-0140 Socket Assembly (incl. Castle Nut, 3/8 NF) . . ....................... e 1
46 92-0448 Pivot Pin Assembly .. ......... .. .. . . . . 1
47 42-1720 Fieldcore Coil Assembly . .. ... ... ... .. ... .. . 1
48 43-6110 Clutch Plate WA . . ... 1
49 23-11-GD Lock Washer, 3/8 . .. ... ... ... . . 5
50 22-11-AJD Hex Nut, 1/4 NC . .. . 4
51 23-9-GD Lock Washer, 1/4 . ... ... .. . 4
52 20-2-AGD HHCS, 1/4 NC x 5/8" . ... . 4
53 43-6200 Compression SPring . ... ... i 1
54 3245-31 Hex Hd. Sckt. Set Screw, #10-24 X 1/2 ... .. ... ... . 1
55 256-273 Flange Bushing .. ...... ... ... .. . . e 1
56 69-9170 Cruise Shaft . . ... ... 1
57 43-6320 Collar .. e 1
58 3245-32 Hex Hd. Sckt. Set Screw, 1/4-20 X 1/4 . ... ... ... ... ..o ... PR 1
59 20-48-AGD HHCS, 3/8 NC X 1-1/4 . . ... 4
60 41103 Safety Interlock Switch . .. ... ... . .. . 1
61 34-99-AMVD Self-Tap Screw, #10NC X 3/4 . ... ... . .. . 2
62 42719 Brake Pedal Pad . ............ ... ... . . . . 1
63 42716 Brake Pedal Bracket ............... .. ... .. ... 1
64 20-26-AGD HHCS, 56 NCx 1" . ..................... e e e e e e 2
65 358042 Special Washer . ....... ... . . . . AR
66 92-0441 Brake Plate Assembly . ........... ... . ... .. . . ... 1
67 92-0476 Swivel Mounting Bracket . ...... ... ... ... .. ... 1
68 24-10-AD Flatwasher, 5/16 . ... .. ... .. . . . 1
69 92-0439 Brake Shaft Assembly . ........ . ... .. .. ... 1
70 92-0444 Support Plate Assy - LH. . ... ... ... . 1




12



HYDRAULICS (5200)

REF PART NO. DESCRIPTION
1 22-11-AJD HexX NUE, 1/4 NC o
2 23-9-GD Lock Washer, 1/4 ... ... . .
3 22-12-AJD Hex NUt, S/16 NC . ..
4 23-10-GD Lock Washer, 5/16 ... ... ... .
5 24-10-BD FlatWasher, 5/16 S. A E. ... ... . . . . .
6 41834 90° Swivel Elbow Adapter, 3/4 MPT x 3/4 FPT
7 41760 Directional Control Valve
42700 Detente Assembly . ..........
42822 QUad RING . ... e
42823 Valve Handle . . . ... ...
92-3953 KNOD . .
8 42780 DOWN S0P . ...t
9 34-99-AMVD Hex Hd Self-Tapping Screw, #10 X 3/4" . ... ... ...
10 20-8-AGD HHCS, 1/4 NC X 1-3/4 . .. .. e e e
11 41835 90° Adaptor, 172 MP T .. .. e
12 41998 Valve Mounting Bracket . ............. . .
13 20-24-AGD HHCS, S/16 NC X 3/4 . . .. e e e e
14 41833 Hose (5/8:1.D. x 37") Assy, /A MPT x 7/ 8 MPT .. ... .. i 1
15 41789 Quik Coupler, Female . .. ... ... . .. 2
16 42062 Hose (5/8 1.D. x 64") Assy, 3 MPT ... .. .. 1
17 41126 Steenng Wheel Cap ... ... 1
42961 Decal .. 1
18 41127 O-RING ...t 1
19 41125 Steering Wheel . . ... ... 1
20 41756 Steering Gear & ColumN . . . ... ... 1
21 22-12-BJD Hex NUt, §/16 NF . .. . 4
22 41830 Swivel Barb, 9/16 FPTX3/8HB . . ... ... e 1
23 96609 Hose Clamp, MBH ... ... . .. 8
24 42497 Hose, 3/8 ID x 43" (Steeringto Cooler) . . ......... ... i 1
25 92-3980 Hose Assembly, Power Steering . ............ ... ... . . . . 2
26 41821 Hose (1" ID x 76") Assy, 1-1/16 FPT x1-5/16 FPT .. ... ... .. .. . i 2
27 20-6-AGD HHCS, 1/4 NC X 1-1/4" . o e e 2
28 41994 TNk ST . . ... 2
29 41768 Hydraulic Fluid Tank . ... .. ... 1
41778 Cap (fIWA176B TanK) . ... ..ottt e AR
41779 Hydraulic Strainer (f/w 41 768 Tank) ... AR
30 41758 PIston MOt . . . 1
42595 Motor Shaft Seal . ...... ... ... . .. . e AR
3 31837 90° Adaptor, 1-1/16" MPTx1-5M16"MPT ..................... .2
32 92-3650 Swivel Adaptor, 9/16 MPT x 3/8 FPT ..... o1
33 92-3653 Hose, 172" 1D, X 31" L 2
34 92-3652 Hose Barb, 318 MPT x 1/2 HB ... ... .. . .. 4
35 92-3651 SWIVEI T8, B8 NPT ... ..o 1
36 41832 Hose (3/8 I.D. x 104") Assy, /16 FPT x3/4 MPT . ... .. .. . . i 1
37 42864 Suction Hose, 1" 1.D. x 15" (Reservoirto Pump) . ........ .. ... .. ... . . i 1
38 41785 Gear Pump WIFIOW DIVIAEI . . oo e 1
39 92-0349 PIStON PUMID . .. 1
40 92-0472 Reducer Bushing, 1-1/16 MPT X 1/2 FPT ... ... . . . . e 1
M 92-0428 45° Adaptor, 1-5/16 MPT X 1-1/16 MPT ... .. 2
42 92-0470 Pipe Plug, 1/4 MP T . e 2
43 92-0429 90° Swivel Adaptor, 1-5/16 MPT X 1" FPT ... ... e e 1
4 20-55-AGD HHCS, 38 NC X 3" ... P 2
45 24-11-AD Flat Washer, 3/8" .. ... .. e e 2
46 20-87-AGD HHCS, 1/2 NC X112 2
47 23-13-GD Lock Washer, 1/2 .. .. .. e 2
48 24-13-AD Flat Washer, 1/2 . .. ... . 2
49 92-3649 Reducer Bushing, 172 MPT X 3/8 FPT ... ... . e e 1
50 92-0283 Engine Bell HOUSING . .. ... ... . 1
51 92-0285 COUPIING ASSY . . oot ottt 1
52 92-0284 Starter Plate . ... . 1
53 51-2050 Metric Screw, M10 X 1.5 X 50 .. ... .. . 2
54 48-7800 Metric Screw, M10 X 1.5 X 40 ... ... . e 2
55 48-7770 Metric Serw, MI0 X 1.5 X 20 . ... .. . e 3
56 22-13-AJD Hex NUt, 38 INC ... 2
57 23-11-GD ook WWasher .. ... . 2
58 42860 Metric Screw, MB X 1.25 X 16 . . ... ... ... . e 6
59 92-3978 Hydraulic Cyllnder Assembly, 1-3/8" . . . ... 1
60 22-15-BJD Hex NUt, 112 NF o 1
61 41995 AMMGAIEX SHID . . .. oo oo 2
62 22-11-AJFD Lock NUt, 174 NC ... . 4
63 20-3-AD HHCS, 1/4 NC X /4" . e e e 2
64 42190 90° Swivel Elbow Assy, 1" MPT X 1" FPT .. .. ... .. i 2
65- 92-0474 Suction Hose, 3/4 1.D. x 15" (Reservoir to Pump) 1
66 42654 Adaptor - Modified . ..... ... .. 1
67 6292 Hose Barb, 1/4 MPT X 3/8 HB . .. ... ... e 2
68 41828 Close Nipple, 1" oo 1
69 41762 Hydraulic Filter . ... ... . 1
) 41763 Filter Element MPT . . ... e AR
70 10215 Reducer Bushing, 1" MPT X 3/4 FPT . ... .. e e 1
71 41829 Hose, 3/8 1.D.X66" (Cooler) .. ... ... 1
72 42774 Hose Barb, 7/8 - 14X 3/8 HB . ... ... .. 2
73 42773 Ol 00l . .. 1
74 92-3504 Adapter, 90 . ... 2

13



OPERATION
LIGHT

—————————— e —

—_—— - - e —

FUSE BLOCK

TERMINAL PLATE

14



CONTROLS, GAUGES & ELECTRICAL

REF PART NO. DESCRIPTION QTY
1 22-9-AJD Hex Nut, 10 NC . .. ... e e e i 6
2 23-7-GD Lock Washer, #10 . . ... . . . ittt 2
3 42612 Throttle Control ASSY . . . .. ..ot e 1
4 42611 Choke Control . . ... .. . i i e 1
5 24-7-BD Flat Washer, #10 . . ... ... .. . i i e e e e .2
6 34-99-AMVD Hex Washer Hd Self-Tap Screw, #10NCx83/4 ......................... 6
7 42609 Low Oil Warning Light .. ....... .. ... . . . . i 1
8 42608 Coolant Temperature Gauge ... ..........coviuiteeiiinneeennnnnann 1
9 42610 VolmEter . . ... e e e e e 1
10 43-6420 Bezel . ... . e e 1
11 43-6280 Push Button .. ......... .. . e, 1
12 30955 Toggle Switch Boot . . ... ... .. . i i i e e 1
13 42607 Key Switchw/2-coded keys . ........... ... ... . . . i, 1
14 66-2950 HourMeter . ... ... . . . i i i e e 1
15 43-6290 SWItCh . . . e 1
16 30953 Toggle SWitch . . .. .. ... e 1
17 40-6410 Operation Light .. ........ .. . . . e i 1
18 20-29-AGD HHCS, 5/16 X 1-8/4 . . . . ... e e 1
19 24-10-AD Flat Washer, 5/16 . ............. . . e 2
20 42617 Cable - Ground Engine to Frame ... .... T 1
21 41792 Cable - Battery to Solenoid ................ e e e e 1
41138 Protective Cap ......... ... e e 1

22 66-2490 Battery Retainer . . . .......... ... . i e e 1
23 20-45-AGD HHCS, 3/8 NC X 3/4 . . ... i i i e e ettt 1
24 22-13-AJFD Lock NUt, B/B NC . . ... ettt e e 1
25 99060 Cable - Battery to Ground ......... e e e e 1
26 22-12-AJD Hex Nut, 5/16 NC . ... . i i e et e e e 1
27 Battery, 12-VOlt . ... ..ttt 1
28 42618 Protective Cap (Terminal Block Studs) ..................... ... ... 11
29 92-0416 Wiring Harness Assy ................ e e e e e 1
FUSE, B0-AMD ... i e e 1

30 92-0374 Speed Control Wiring Harness . .. ..... ... ... ... ... ... 1
- FUSE, 5-AMD ... e e 1

31 42863 Jumper Strip- Terminal Block . ........... ... ... ... ... .. . . . . . i, 1
32 42862 Terminal Block - Ground . ........ ... .. ... . i e 1
33 22-11-AJD Hex Nut, 1/4 NC ... . e e e et e e e e 2
34 41230 Cable Clamp . ... ... . e 2

15



16



REAR AXLE (41977)

REF PART NO. DESCRIPTION QTY
1 92-8100 Housing - Axle (includesitems 18 & 19) ... ...........cc0viveemnnnnnn.. 1
2 92-8101 Drive Gearand Pinion . . ... ... .. . . 1
3 92-8102 Inner Pinion Bearing . ............ ... . . it 1
4 92-8103 Shim Kit (includes items 4,6,11,1215 & 21) . ... ...t uni ... 1
5 92-8104 Baffle - Pinion Bearing . ........ ... .t 1
6 Shim-Pinion Bearing Adjusting (included in item 4) : :

7 92-8105 Outer Pinion Bearing .. ...t 1
8 92-8106 Slinger-Pinion Bearing Outer . ................ .00ttt 1
9 92-8107 Seal - Pinion . ... 1
10 92-8108 End Yoke Assembly . . ....... .. .. .. 1
11 92-8109 Washer - Pinion NUt . . .. ... . . 1
12 92-8110 NULPIMION . 1
13 Companion Flange Assembly (not applicable)

14 92-8111 Cover - Carmier ... ... et 1
15 92-8112 Carrier Cover Gasketand RTV Sealant .. ................ .. ... ... 1
16 92-8113 Plug Cover ... ... . 1
17 92-8114 Bolt - Carrier CoVer . ...t 10
18 Cap - Differential Bearing (included in item 1)

19 92-8115 Bolt - Differential Cap . .. .......... . 4
20 92-8116 Differential Bearing .. .. ...ttt 1
21 Shim - Differential Bearing (included in item 4)

22 92-8117 Case - Differential . ......... ... ... ... .. . . . 1
23 92-8118 Bolt-Drive Gear .. ............iuiit i 12
24 92-8119 Pinion - Differential . . .. ... ... .. .. ... . . 2
25 92-8120 Gear Differential . .. ... ... ... .. 2
26 92-8121 Thrust Washer - Differential Pinion ............ e e e e 2
27 92-8122 Thrust Washer - Differential Gear . ........... ... ... ... ... 2
28 92-8123 Shaft - Differential . ............ ... . . . . 1
29 92-8124 Lock - Differential Shaft . ............ ... .. ... ... . . . ., 1
30 92-8125 Bolt - Axle Shaft Retaining . .......... ... ... ... ... .. 12
31 92-8126 Nut - Axle Shaft Retaining . .......... ...t 12
32 92-8127 Seal - ShaftInboard . ... ...... ... ... . .. . 2
33 92-8128 Ring-Wheel Bearing Retaining . .................... ... .. 2
34 92-8129 Axle Shaft Bearing Assembly . . ......... ... ... 2
35 92-8130 Seal - Shaft Outboard . ................ e e e e e e e e 2
36A 92-8131 Retainer - Qil Seal ... ... ... ... . ... 2
36B 92-8132 Spacer - Oil Seal Retainer ................. ..t 2
37 92-8133 Shaft - Axle Flanged .. ....... ... .. .. . . 2
38 92-8134

Bolt-Wheel . ....... ... . . . 10

17




Vavle Plate
Identification

e
22\
Note "V" notch_-e O
locations % &
=)

Righthand
Rotation

18



PISTON PUMP (93-0349)

Part | Part
Ref| No. Description Qty Ref | No. Description Qty
1*  [93-6321 |Housing Gasket 1 30 |93-6350 [Dowel Bushing 2
2  ]93-6322 |Rotating Kit Assembly, 2.48in%r 1 31 |93-6351 |[Servo Piston Assembly 1
3 193-6323 [Servo Piston Follower 1 32 [93-6352 [Cover Plate 1
4 93-6324 |Cap Screw 6 33 [93-6353 JJam Nut 1
5  ]93-6325 [Control Arm 1 34 [93-6354 |Washer 1
6  [93-6326 |Lockwasher 1 35 [93-6355 [Seal Washer 1
7 93-6327 [Nut 1 36 [93-6356 [Retaining Ring 2
8  [93-6306 |Servo Control Assembly 1 37 |93-6357 [Thrust Race 2
9  [93-6329 |Supply Orifice 1 38 |93-6358 [Thrust Bearing 1
10* [93-6330 |Control Housing Gasket 1 39 |93-6359 [Washer 1
11 [93-6331 |Plug Sub-Assembly 1 40 42587 [Shaft Seal 1
12* |93-6332 [O-Ring, 1.63 mm Dia. x 6.1 mm I.D. 1 41 193-6360 |Retaining Ring 1
13* [93-6333|0-Ring, 2.21 mm Dia. x 16.36 mm I.D. 2 42 193-6361 [Cap Screw, 3/8-16, 101.6 mm Long 2
14 [93-6334 |Plug 2 43 ]93-6362 [Cap Screw, 3/8-16, 88.9 mm Long 2
15* [93-6335 |Seal Sub-Assembly 2 44 193-6363 [Washer 3
16 [93-6336 |Washer 8 45 193-6320 [Charge Pump Adapter Assembly 1
17 |93-6337|Cap Screw 8 46 ]93-6364 [Outer Ring Geroter 1
18 [93-6338|Cover Plate 1 47 193-6365 [Inner Ring Geroter 1
19* [93-6339 [Cover Plate Gasket 2 48 [93-6366 |Relief Valve for Port "C" 1
20 [93-6340 |Plug 1 49* 193-6367 |O-Ring 2
21* 193-6341 |0-Ring, 2.95 mm Dia. x 23.47 mm |.D. 2 50 . |93-6368 |Backplate Assembly 1
22 [93-6342 |Bearing (Press-Fit) 1 51 [93-6369 |Roll Pin 1
23 ]93-6343 |Housing 1 52 |93-6370 [Valve Plate 2.48in%r (RH Rotation) 1
24 [93-6344 |Drive Shaft, 15 tooth w/9 tooth 1 53 [93-6371 |Bearing (Press-Fit) 1
25 [93-6345 [Camplate 1 54* 193-6372 |Quad Ring, 1.59 mm Dia. x 15.9 mm ID 1
26 ]93-6346 [Button Head Capscrew 1 55* |93-6373 |Retaining Ring 1
27 193-6347 |Cap Screw 2 56 [93-6374 |Dump Valve 1
28 [93-6348 [Bushing 1 57 [93-6375 |[Key 1
29 [93-6349 |Cradle Sub-Assembly 1 58* [93-6376 |Molded O-Ring 1

*Parts included in Seal Repair Kit (Part No. 93-6412)

19



20

PISTON MOTOR (41755)

Ref| Part No. Description Qty Ref| Part No. Description Qty
1 93-6390 [Snap Ring 1 13 143084 Drive Shaft 1
2 42595 Shaft Seal 1 14 [93-6401  |Retaining Ring 1
3 |93-6391  |Needle Bearing 2 15 [93-6402  |Spring 1
4 |93-6392  |Housing Assembly (Incl. #93-6391) 1 |16 [93-6403 |Pilot 1
5 [93-6393 |Bearing Race 1 17 |93-6404  |[Spider 1
6 [93-6394  [Thrust Race 1 18 [93-6405 |Piston Assembly 9
7 93-6395 |Piston Race Assembly 1 19 |93-6406 |Connector Plate 1
8 [93-6396  |Pivot 2 20 [93-6407  [Thrust Race AR
9 |93-6397  [Spacer 1 21 |93-6408  |Thrust Bearing 1
10 |93-6398  |Piston 9 22 [93-6409 |O-Ring, 3/32 x 4-1/2" 1.D. 1
11 ]|93-6399  |Piston Block 1 23 [93-6410 [Back Plate Assembly (Incl. #93-6391) 1
12 |93-6400 |[Key 1 24 [93-6411 Cap Screw, 5/16 -18 x 1" long 6




CHARGE PUMP ADAPTER ASS'Y |

| (93-6320)
Ref | Part No. Description Qty
1 |93-6307 _ |Bearing (press fit), used w/ 9 tooth 1
ouput shaft
2 IN.S. Charge Pump Adapter 1
3 |93-6315 Poppet 1
4 |93-6316 Spring 1
5 |93-6317  [Shims *
6 [|93-6318  |O-Ring 1
7 ]93-6319  |Plug 1

N.S. - Not Serviced
* Shim as required

21



MANUAL SERVO CONTROL ASS'Y (93-6306)

N
N

Ref | Part No. Description Qty [Ref | Part No. Description Qty
1 93-6289 Plug 1 13 [93-6301 Dowel Pin 1
2 [93-6290 [O-Ring 1 14 [93-6302  |Feedback Link 1
3  [93-6291 Retaining Ring 1 15 ]93-6303 Set Screw 1
4 193-6292  |Spring Retainer 2 16 [93-6304 Headed Pin (press fit) 1
5 ]93-6293  [Spool Centering Spring 1 17 |93-6305 Retaining Ring 1
6 |93-6294 Valve Spool 1 18 [93-6308 Neutral Lockout Switch 1
7 ]93-6295  |Wiper Seal 1 19 193-6309 |Pin 1
8 |93-6296  [O-Ring 1 20 193-6310 |O-Ring 1
9 193-6297  |input Shaft 1 21 193-6311 Ball 1
10 [93-6298 ontrol Housing 1 22 193-6312 Neutral Lockout Adapter 1
11 [93-6313 et Screw 2 23 193-6314  |O-Ring 1
12 |93-6300 ell Crank 1




GEAR PUMP w/ FLOW DIVIDER (41785)

Ref| Part No. Description Qty Ref| Part No. Description Qty
1 193-6388 |Cap Screw 8 13 [93-6379  |Body 1
2 [93-6389 |Washer 4 14 193-6414  |Plug/O-ring Assembly 1
3 [93-6387  [Shaft Seal 1 93-6415  |O-ring 1
4 |93-6424  [Washer 1 15 [93-6377  [Flow Divider Backplate 1
5 93-6386 [Front Plate Assembly 1 16 [93-6416  |Relief Valve Assembly 1
6 [93-6378 |O-ring 2 17 193-6417  |O-ring 1
7 [93-6384 hMolded O-ring 1 18 [93-6418  [Backup Ring 1
8 [93-6383 |Bearing Seal 1 19 193-6419  |O-ring 1
9 [93-6385 |Backup Gasket 1 20 193-6420 [Flow Divider Spool 1
10 |93-6382  |Wear Plate 1 21 193-6421  [Spring 1
11 193-6380 [Spline Drive Gear Assembly 1 22 [93-6422  [Shim AR
12 [93-6381 lidle Gear Assembly 1 23 193-6423  [Plug/O-ring 1

24 193-6415  |O-ring 1

N
w



24

MAINTENANCE RECORD




